
 B-1 

BLUE RIVER WATER QUALITY MANAGEMENT PLAN  2012  
 
TABLE OF CONTENTS 

          Page 
 
1.0 WATERSHED OVERVIEW      
1.1 Geography and Hydrology       B -   3 
1.2 Land Uses and Population Characteristics     B -   4 
1.3 Watershed Water Quality Management     B -   5 
 
 
2.0 WATERSHED WATER QUALITY ASSESSMENT    B -   6 
2.1 Straight Creek         B -   7 
2.2  Snake River and Peru Creek       B -   7 
2.3 Upper Blue River and French Gulch      B - 11 
2.4 Tenmile Creek         B - 14 
2.5 Dillon Reservoir        B - 18 
2.6 Lower Blue River        B - 20 
2.7 Green Mountain Reservoir       B - 24 
2.8 Watershed Instream Flows       B - 26 
 
 
3.0 WATER QUALITY ISSUES       B - 27 
[...]
natural environment to a reasonable degree, through the protection of instream flows 
and maintenance of natural lake levels in natural lakes is a beneficial use of water.  
Under the same statute, the Colorado Water Conservation Board is declared the 
exclusive agent authorized to appropriate water rights for the purpose of preserving the 
natural environment, although water rights can be donated to the CWCB for instream 
flow protection.  It is also stated that the acquisition of the water rights to protect 
minimum instream flows has to be made within the context of existing water rights 
appropriation regulations.  Minimum instream flows are therefore subject to appropriation 
dates, and the CWCB can only call out water rights junior to their own for maintenance 
of those flows.  Most of the appropriation dates in the Blue River watershed are between 
1977 and 1989. 
 
Information to access minimum instream flow information, including the stream name, 



 B-27 

length of segment, amount of flow and appropriation date for all CWCB instream flow 
appropriations in the watershed can be found at http://cwcb.state.co.us/technical-
resources/instream-flow-water-rights-database/Pages/main.aspx. 
 
The CWCB appropriation flows, determined in consultation with the Division of Wildlife 
and the Division of Parks and Outdoor Recreation, are the flows necessary "to preserve 
the natural environment to a reasonable degree" (CRS 37-92-102(3)).  The fact that the 
CWCB has filings for these instream flows does not ensure that stream flows will always 
exceed the minimum necessary to protect the natural environment, as the water rights 
associated with these flows have relatively junior appropriation dates.  Exercise of water 
rights that are senior in date to the CWCB instream flow appropriation dates can result in 
stream flows lower than the CWCB appropriation amount. 
 
 
3.0    WATER QUALITY ISSUES 
 
3.1 Point Source Issues 
 
Point source (discrete, identifiable water pollutant discharges) problems in the Blue River 
watershed were extensively evaluated by the Colorado Department of Health in 1974 as 
part of the Blue River Basin 303(e) Plan.  Point source treatment needs, consolidation of 
wastewater treatment facilities, waste load allocations, treatment alternatives and other 
related matters were addressed in the basin plan.  The principal problems included the 
needs for phosphorus removal capability at wastewater treatment facilities to protect 
Dillon and Green Mountain Reservoirs from accelerated eutrophication and the feasible 
extent of providing service to relatively rural parts of the basin.  Since the adoption of the 
basin plan in 1974 and the 1978 version of the 208 Plan, the development of wastewater 
treatment facilities has generally proceeded in accordance with its recommendations.  
Facility plans under Section 201 of the Clean Water Act have defined the precise 
treatment mechanisms and locations for wastewater treatment and have implemented 
the recommendations of both the 208 and basin plans.  
 
 
3.1.1 Municipal Discharges 
 
The larger (over 10,000 gallon per day) point source discharges in the Blue River 
watershed are municipal or domestic wastewater treatment plants, listed in Table B-2 
along with their Colorado Discharge Permit System number and their hydraulic capacity. 
 
 
Table B-2.  Blue River Watershed Domestic Wastewater Treatment Facilities  
 
CDPS # Facility Name Responsible Party Hydraulic capacity 

MGD 
COX-621035 South Blue River  Upper Blue SD 0.194 
CO-0045420 Iowa Hill Upper Blue SD 1.500 
CO-0021539 Farmers Korner Upper Blue SD 3.0  
COX-042731 Vail Pass CDOT 0.012 
CO-0021598 Copper Mountain Copper Mt. Consol. 

Metro D 
1.1  



 B-28 

CO-0020451 Frisco Frisco SD 2.0 
CO-0023876 Arapaho Basin Dundee Reality 0.035 
COX-622013 Keystone Summit 

House 
Keystone Resorts 0.021 

CO-0029955 Snake River Summit County 2.6 
CO-0020826 Blue River  Silverthorne/Dillon 

Joint Sewer 
Authority 

4.0 

 
 
A more detailed list of the wastewater treatment facilities in NWCCOG's Region XII is 
included in Appendix 3.    The sanitation districts in Summit County have agreements 
with Climax Molybdenum Company for a joint biosolids disposal program at Climax 
Mine. 
 
 
Snake River Wastewater Treatment Plant 
 
The Snake River Wastewater Treatment Plant discharges to Soda Creek, directly 
upstream of Dillon Reservoir.  The plant is an activated sludge facility with tertiary 
treatment for phosphorus removal.  A $17 Million expansion was completed in 2001-
2002 to increase capacity to 2.6 MGD and serve the needs of the service area’s 
projected build-out equivalent population of 10,400 taps. During the expansion new 
antidegradation rules were passed, as a result the hydraulic capacity of the facility used 
in the current permit was 1.5 MGD and the organic capacity of the facility was 3,130 
pounds of BOD per day, and amended in March, 2006 to 2.6 MGD and 6506 lbs. BOD 
per day.  A facility plan has been developed for the Snake River plant which includes the 
possibility of discharging to the Roberts Tunnel a portion of plant effluent containing no 
more than Summit County’s annual phosphorus allocation to Chatfield Reservoir. The 
current permit expired January 31, 2008, and has been extended until permit renewal is 
issued by CDPHE. 
 
Upper Blue Sanitation District 
 
Farmer’s Korner Wastewater Reclamation Facility 
The main Upper Blue Sanitation District wastewater treatment facility located at Farmer’s 
Korner, adjacent to Dillon Reservoir discharges to a diversion channel from the Blue 
River which discharges to Dillon Reservoir.  The wastewater treatment plant is a 3.0 
MGD activated sludge facility with tertiary treatment for the removal of phosphorus.  The 
organic capacity of the Farmer’s Korner facility is rated at 8,760 pounds of BOD per day.  
The discharge permit for this facility expires July 31, 2015. The treatment facility is 
recently  expanded and is a 5.0 MGD treatment facility with a new permit issued in 2012. 
 
Iowa Hill Wastewater Reclamation Facility 
 
Another Upper Blue Sanitation District plant named the Iowa Hill facility with an 1.5 MGD 
flow capacity was permitted in 1999.  The organic capacity of the facility is rated at 3,753 
pounds of BOD per day.  The facility includes: an influent pump station, rotary bar 
screen and grit removal, activated sludge, biological aerated filters, floculation/ 
sedimentation, final filtration, chlorine disinfection and dechlorination.  The facility 
provides ammonia and phosphorus removal.  The facility was designed with an ultimate 



 B-29 

hydraulic capacity of 3.0 MGD, however it will likely be eliminated and influent directed to 
the Farmers Korner plant.  The discharge permit expires July 31, 2013. 
 
 
South Blue River Wastewater Reclamation Facility 
A new South Blue River Plant (rotating biological contactor) was constructed in 1995 and 
is now owned and operated by the Upper Blue Sanitation District.  The facility’s hydraulic 
capacity is rated at 0.194 MGD and organic capacity is rated at 325 pounds of BOD per 
day. The plant currently treats an average of 35,000 gallons of sewage per day.  The 
new plant is now treating the wastewater flow from Quandry Condominiums, Skier’s 
Edge, Valley of the Blue, ad McDill Placer. The discharge permit for this facility expires 
April 30, 2012,  
 
In the January 8, 2001 Dillon Reservoir Control Regulation Rulemaking Hearing, Upper 
Blue Sanitation District’s phosphorus wasteload allocations for each facility were 
consolidated into one wasteload allocation.  Instead of seven individual allocations, one 
allocation of 708.8 pounds of phosphorus per year for the District is shown in the 
regulation (5-CCR 1002-71).  This change was made at the request of the District and 
the Summit Water Quality Committee to provide streamlined facility consolidation, 
flexibility in operation, and improved reporting to the Division. 
 
Vail Pass Rest Area 
 
The Vail Pass Rest Area is served by a 12,000 GPD sequencing batch reactor facility 
with chemical/physical phosphorus removal and discharging to two leach fields. The 
facility recently installed an Advance Water Treatment filter with chemical treatment prior 
to the discharge point.  The organic capacity of the facility is rated at 52 pound of BOD 
per day. The facility is owned and operated by the Colorado Department of 
Transportation.  The permit for this facility expires December 2003.  While CDOT 
experienced staff operation and maintenance problems with this facility in the past, the 
last 15 years the it has been fully staffed with two full time operators and one contract 
operator to cover absences of the full time staff.  The discharge permit was reissued on 
September 25, 2008 and expires on April 30, 2012. 
 
Copper Mountain Consolidated Metropolitan District 
 
Copper Mountain Consolidated Metropolitan District wastewater treatment plant 
discharges to Tenmile Creek, just above the confluence with West Tenmile Creek.  The 
plant is a 1.1 MGD activated sludge facility with tertiary treatment for phosphorus and 
ammonia removal.  The discharge permit expires July 31, 2011. 
 
Frisco Sanitation District 
 
The Frisco Sanitation District wastewater treatment plant discharges to Dillon Reservoir 
at Miner's Creek.  The plant is an activated sludge facility with tertiary treatment for the 
removal of phosphorus.  Frisco expanded their plant capacity in 1994 at a cost of 5.4 
million dollars.  Current hydrologic capacity is rated at 1.7 MGD, which will serve 4,000 
taps, however anticipating a new discharge permit in 2011, the addition of flow 
equalization for the tertiary units will increase plant capacity to 2.0 MGD to serve 6,060 
taps.  The organic capacity of the facility is currently rated at 2,500 pounds of BOD per 
day.  Centrifuges were added to the treatment plant in 2001 for sludge disposal. 



 B-30 

Additions to the treatment plant over the last ten years included centrifuges for sludge 
dewatering, additional blower and diffuser capacity in the aeration basins and digester, 
covered flow equalization basins for the tertiary treatment units and Ultra Violet 
disinfection. 
 
Silverthorne/Dillon Joint Sewer Authority 
 
The Silverthorne/Dillon Joint Sewer Authority (JSA) wastewater treatment plant is a 
4.0MGD facility with a conventional activated sludge process, tertiary treatment for 
phosphorus, ammonia and aerobic digestion of biosolids.  The organic capacity of the 
facility at  4.0MGD is rated at  10,000 pounds of BOD per day. The JSA provides 
wastewater treatment and transmission services for the Towns of Silverthorne and 
Dillon, the Dillon Valley District, Buffalo Mountain Metropolitan District and the Mesa 
Cortina Water and Sanitation District.   The Silverthorne/Dillon wastewater treatment 
plant discharges to the lower Blue River at the north end of the Town of Silverthorne.  
The discharge permit expires July 31, 2011. 
 
The ski areas in the Blue River watershed either have their own wastewater treatment 
plants (Arapaho Basin, Keystone Summit House and Copper Mountain), or are 
connected to a municipal wastewater treatment facility (Breckenridge and Keystone). 
 
 
3.1.2 Population Statistics and Projections 
 
Population projections for the county and the municipalities in the Blue River watershed 
are listed in Table B-3.  Summit County’s permanent population in 1980 was 8,848, in 
1990 it was 12,881, and in 2000 it was 23,548. In 2009, the permanent population of 
Summit County was 29,225 according to the State Demography Office. The percent 
change between 1980 and 1990 was 45.5% and between 1990 and 2000 it was 82.8%.   
 
 
Table B-3.  Summit County Population Estimates and Projections 
 

Permanent Population 

Entity 1980 1990 2000 2000 
projected2 

2009 2020 

Summit County 8,848 12,881 23,548 15,799 29,2253 38,5935 

Blue River 230 440 685 551 733 n/a 
Breckenridge 818 1,285 2,408 1,626 3,934 n/a 
Dillon 337 553 802 690 853 n/a 
Frisco 1,221 1,601 2,443 2,028 3,005 n/a 
Montezuma 17 60 42 71 53 n/a 
Silverthorne 989 1,768 3,196 2,298 4,2634 n/a 
2: 1996 NWCCOG 208 Plan based on State Demographer’s 1994 projections 
3: Population projections: State Department of Local Affairs, State Demographers Office, 
October 2009 projections 
4: Unicorporated areas of Summit County add another estimated 16,384 permanent 
residents to the 2009 estimates. 
5: The State Demographer and Summit County do not currently project any municipal 
population forecasts for 2020. 

Table B-3 (continued). Summit County Population Statistics by Area* 



 B-31 

Area 1990 2000 2010 
Resident 2nd 

home 
Peak 
pop. 

Resident 2nd 
home 

Peak 
pop 

Resident 2nd 
home 

Peak 
pop 

County 13,123 58,622 88,750 20,946 80,450 121,496 29,626 116,78
9 

167,332 

Snake 1,875 9,487 18,053 2,939 14,862 24,801 5,209 20,788 32,101 
U Blue 4,140 22,218 30,977 6,437 29,869 42,306 5,029 44,497 59,819 
Copper 151 3,810 8,549 229 4,590 9,819 346 6,540 12,549 
Frisco 2,023 5,686 7,962 3,535 9.078 13,113 4,907 12,847 18,304 
S/D 4,638 16,473 21,956 7,360 20,829 29,689 10,190 30,248 41,988 
L Blue 296 938 1,253 446 1,222 1,768 577 1,869 2,571 
*: Information on 2nd home  and peak populations from Summit County Planning 
Department, Table A-13, Jerry Vest, 2000, this data is no longer generated by Summit 
County. 
 
 
As growth continues in the watershed, water diversions will increase, leading to lower 
stream flows and increased water consumption.  When combined with other in-basin 
uses and transmountain diversions stream flows approaching the CWCB minimum 
instream flows will occur on a more frequent basis.  Augmentation plans for maintaining 
minimum stream flows will need to be critically examined by the State Engineer's Office 
and the CWCB.   
 
As future wastewater treatment plant expansions are considered, it is critical that the 
water and sanitation districts consider the effects of increased diversion on instream 
flows and the effects of movement of return flows.  Reuse of wastewater should be 
examined as one method of reducing stream diversions. 
 
 
3.1.3 Industrial Discharges 
 
Industrial discharges in the Blue River watershed include: construction dewatering 
activities throughout the watershed, stormwater permits for construction activities 
throughout the watershed, Climax Mine discharge to Tenmile Creek and gravel mining 
activities along the upper and lower Blue River.  Other than Climax Mine, these activities 
have, for the most part, small quantities of discharge, but cumulatively are significant.  
Occasionally these discharges affect water quality, but usually these effects are 
temporary in nature.  The greatest concern with these discharges is the cumulative 
impact (especially with respect to sediment) these discharges have on the Blue River. 
 
 
3.1.4 Point Source Issues - Summary 
 
In summary, the current point source water quality issues in the Blue River watershed 
are: 
 
Nutrient enrichment due to both point and (primarily) non point source contributions of 
phosphorus to Dillon and Green Mountain Reservoirs with potential to cause excessive 
algal growth. Although the point source contribution of phosphorus is regulated to the 
maximum extent feasible with advanced waste water treatment, increases in phosphorus 
loading is expected as a result of future growth.  Maintaining phosphorus loading to 
Dillon Reservoir at  the levels specified in the Dillon Control Regulation (5 CCR 1002-71) 



 B-32 

requires a coordinated effort of point and nonpoint source control.   
 
Continuing to avoid ammonia toxicity problems in the Blue River.  Current levels of 
wastewater treatment are adequate to meet existing water quality standards, but 
decreased levels of stream flows due to upstream water development projects may 
require higher levels of treatment to maintain existing water quality in the Blue River.  
Significant reductions in annual average stream flow will result in corresponding 